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Test Mode TX G Mode 
 

Channel Frequency 
(MHz) 

6 dB Bandwidth 
(MHz) 

6 dB Bandwidth Min. Limit 
(kHz) Result 

01 2412 16.42 500 Complies 
06 2437 16.42 500 Complies 
11 2462 16.42 500 Complies 

 
CH01 CH06 CH11 

   
 
 

Channel Frequency 
(MHz) 99 % Emission Bandwidth (MHz) Result 

01 2412 17.12 Complies 
06 2437 17.12 Complies 
11 2462 16.96 Complies 

 
CH01 CH06 CH11 
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Test Mode TX N-20M Mode 
 

Channel Frequency 
(MHz) 

6 dB Bandwidth 
(MHz) 

6 dB Bandwidth Min. Limit 
(kHz) Result 

01 2412 17.62 500 Complies 
06 2437 17.60 500 Complies 
11 2462 17.62 500 Complies 

 
CH01 CH06 CH11 

   
 
 

Channel Frequency 
(MHz) 99 % Emission Bandwidth (MHz) Result 

01 2412 18.00 Complies 
06 2437 18.24 Complies 
11 2462 18.24 Complies 

 
CH01 CH06 CH11 
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APPENDIX F - MAXIMUM AVERAGE OUTPUT POWER 
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Test Mode TX B Mode 
 

Channel Frequency 
(MHz) 

Average Output 
Power (dBm) 

Duty 
Factor 

Output Power 
+ Duty Factor 

(dBm) 

Max. Limit 
(dBm) 

Max. Limit 
(W) Result 

01 2412 19.97 0.00 19.97 30.00 1.0000 Complies 
06 2437 19.92 0.00 19.92 30.00 1.0000 Complies 
11 2462 19.04 0.00 19.04 30.00 1.0000 Complies 

  

  

Test Mode TX G Mode 
 

Channel Frequency 
(MHz) 

Average Output 
Power (dBm) 

Duty 
Factor 

Output Power 
+ Duty Factor 

(dBm) 

Max. Limit 
(dBm) 

Max. Limit 
(W) Result 

01 2412 18.96 0.34 19.30 30.00 1.0000 Complies 
06 2437 17.93 0.34 18.27 30.00 1.0000 Complies 
11 2462 17.82 0.34 18.16 30.00 1.0000 Complies 

  

  

Test Mode TX N-20M Mode 
 

Channel Frequency 
(MHz) 

Average Output 
Power (dBm) 

Duty 
Factor 

Output Power 
+ Duty Factor 

(dBm) 

Max. Limit 
(dBm) 

Max. Limit 
(W) Result 

01 2412 17.79 0.15 17.94 30.00 1.0000 Complies 
06 2437 19.68 0.15 19.83 30.00 1.0000 Complies 
11 2462 16.21 0.15 16.36 30.00 1.0000 Complies 
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APPENDIX G - CONDUCTED SPURIOUS EMISSIONS 
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Test Mode TX B Mode 
 

Bandedge-CH01 Bandedge-CH11  

  

 

 
CH01 – 10th Harmonic of the fundamental frequency 

   
CH06 – 10th Harmonic of the fundamental frequency 

   
CH11 – 10th Harmonic of the fundamental frequency 

   
 



 Report No.: BTL-FCCP-1-2101C259 

 Page 112 of 116 
 

 
 

Test Mode TX G Mode 
 

Bandedge-CH01 Bandedge-CH11  

  

 

 
CH01 – 10th Harmonic of the fundamental frequency 

   
CH06 – 10th Harmonic of the fundamental frequency 

   
CH11 – 10th Harmonic of the fundamental frequency 
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Test Mode TX N-20M Mode 
 

Bandedge-CH01 Bandedge-CH11  

  

 

 
CH01 – 10th Harmonic of the fundamental frequency 

   
CH06 – 10th Harmonic of the fundamental frequency 

   
CH11 – 10th Harmonic of the fundamental frequency 
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APPENDIX H - POWER SPECTRAL DENSITY 
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Test Mode TX B Mode 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/3kHz) 

Max. Limit 
(dBm/3kHz) Result 

01 2412 -5.15 8 Complies 
06 2437 -4.91 8 Complies 
11 2462 -5.64 8 Complies 

 
CH01 CH06 CH11 

   
 
 

Test Mode TX G Mode 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/3kHz) 

Max. Limit 
(dBm/3kHz) Result 

01 2412 -7.72 8 Complies 
06 2437 -8.92 8 Complies 
11 2462 -8.74 8 Complies 

 
CH01 CH06 CH11 
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Test Mode TX N-20M Mode 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/3kHz) 

Max. Limit 
(dBm/3kHz) Result 

01 2412 -8.81 8 Complies 
06 2437 -6.24 8 Complies 
11 2462 -5.61 8 Complies 

 
CH01 CH06 CH11 

   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

End of Test Report 


